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- Direction: Transverse, Gauge length:200mm (Reclangular), YP Mid : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower vield polnt)

Product analysis, L:Ladle analys
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JHOT ROLLED CARBON STEEL PLATE LA i e 1 20190830-PS-053-007
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Contraclor Date of Issue
- » S| Unit
2B a2 100 3
weip | S Ews |G o Creme Compostinl) 4510000 5 x 10000
b n,m% Heatblo. | Podudlo. 151 vo | 15 | & [wa| m|w |y |2l c|s|m|r|s|o|n|c|m| m|n]|y v
(/o) s | (o) | () | (o) Md | 8 4 3| 3|a|a|z|la2|3|2z|3]3]|3]|3
i | 741 | Retal FEES974702 ~| T | 506.4| 6106 22 2 | L|1eor| 36 |13s57[ 13| 37 | 3| wo|w| of19]2|16]3s
Plieo| a8 |1ac3| 16| 32| 3|10 || o] 2|17
.35 % 2438 % GOAG | 701 | Re2nail FBES074703 - | T | 506.4 | 6106 22 2 | L|1697| 3% 1357|136 | a7 | 3 [ 10| | o | 19| 2| 16| 3
P 1,720 a8 [1,3683[ 126 | 32 [ 3 | w0 |95 | 0o 19| 2]|17]| 3
.35 % 2436 % 600G 1 741 | R21141 FEGS074704 w| T | 506.4 | 6106 22 2 | L |1697| 356 (1357|136 | 37 | 3 [ 10|99 | 0o |19]| 2| 16|26
p 1729 348 (1363[ 126 [ 32 [ 3 | 10|95 o | 19| 2 | 17| 36
3,35 % 2438 % 6006 1 741 | R4 FRa5974705 = | T | 506.4 | 6106 | 22 2 | L|1697| 356 (1357|136 | 37 | 3 [ 10| | o |10] 2| 16|36
P 1729 348 (1363|126 [ 32 [ 3 | 10|95 | 0o | 19| 2 | 17| 36
¥ 2138 % 606 1 741 | Retiat FBA5974706 | T | 506.4 | 6106 22 2 | L|1e97| 36 (1357|136 | 37 | 3 [0 || of1w|2]|16]a
p 1720 348 [1363[ 126 | 32 [ 3 [ 10|95 o 19| 2| 17] a6
(.30 % 2478 « 6006 1 741 | R2nat FEAa074707 | T| s06.4 | 6106 22 2 | L|1697| 356 (1357|136 | 37 | 3 [ 10| | o |1©w]| 2| 16|33
P 1,720 248 [1363[ 126 | a2 [ 3 [ 10|95 o | 19| 2 |17 ] 25
£.35 % 2438 % 600G 1 741 | R2nar | Fescoosion | T | s02.3|6008| 20 U | L|1607| 366 [1369) 128 32 | 2 | 108 | o |2 ]| 2 |18]as
P12l a2 |1a7s{ 121 | 0| 2 | 10|w| o|19] 2 |19]a
1335 % 2438 % (000 1 | R2na7 | FEGG00S102 | T | s02.3| 609.8| 20 U | L |1eo7| 306 (1300128 32| 2 |10|le| o] 2183
P12l a2 (1a3sf121 | 30| 2 [0 o9 2]|1]a
TTon, M-Middie, B:Botlom

_:_Z .:__2_ a .c arained sleel. Basic oxygen process and Vacuum degassing process were applied. = This Mill Tesl Cerlificate is issued in accordance wilh EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE ?‘_._ﬁm;br%m BEEN MADE AND TESTED 2 ACCORDANCE WITH THE .ZwOSu SPECIFICATION AND THE REQUIREMENTS ® e
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